
Page 1/7

ASSEMBLY INSTRUCTIONS
000X0002/01



A x1 B x1 C x1

D x1 E x1 F x1

G x1 H x2 I x1

1

Bolt M6 x 65 mm

2

Bolt M6 x 50 mm

3

Bolt M6 x 20 mm

4

Washer M6

5

Nut M6

6

Head Nut

7

Wrench Lock

8

Allen Key

9

Foot Button

Hardware List

Parts List

x3PCS
Extra 1 pc

x18PCS
Extra 2 pcs

x2PCS
Extra 1 pc

x42PCS
Extra 2 pc

x18PCS
Extra 2 pcs

x18PCS
Extra 1 pc

x1PC x1PC x4PCS

Page 2/7



STEP 1

STEP 2

8

2

4

4

7

5

1

4

A B

4

5

8

7

D

C

80%

80%

Page 3/7



STEP 3

STEP 4

5
4428

7

G

D
G

2

4

4

7

5

E

G

8

C

G

C

D

E

80%

80%

Page 4/7



STEP 5

STEP 6

3 4

1 4

F

4
5

4 2

7

8

F

E 80%

80%

Page 5/7



STEP 7

9 4

6

STEP 8

6 18

A

B

C

F

G

D

E

4

100%

Page 6/7



H

I

H

STEP 9

STEP 10

Page 7/7


	1
	2
	3
	4
	5
	6
	7

